
 
 
 

 
Mr W Kreysler 
Kreysler & Associates 
501 Green Island Road 
American Canyon 
California 
USA 

 
Dear Mr Kreysler 
 
Results of tests to BS 476 parts 6 and 7 
 
With regard to the tests on your Fireshield 285 glass reinforced plastic, I can confirm the following 
results: 
 

BS 476 Part 7 

       

SPECIMEN No. 1 
 

2 
 

3 
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Maximum distance travelled 
at 1.5 minutes (mm) 

<50 <50 <50 <50 <50 <50 

       

 
Maximum distance travelled at 

10 minutes (mm) 
<50 <50 <50 <50 <50 <50 

       

 
Classification: Class 1 

BS 476 Part 6 

Fire propagation index, I =  9.9 

Sub index, i1   =  0.2 

Sub index, i2   =  7.7 

     Sub index, i3   =  2.0 
 

OVERALL CLASSIFICATION    -  Class O 

 
The test reports and summary report will be with you at the start of next week meanwhile please use 
this letter as proof of result.  
 
Yours faithfully 

Janet Murrell (Dr) 
Technical Manager 
 

 

Exova Warringtonfire 
Holmesfield Road 
Warrington 
WA1 2DS 
United Kingdom 

T : +44 (0) 1925 655 116 
F : +44 (0) 1925 655 419 
E : warrington@exova.com 
W: www.exova.com 
 

 

http://www.exova.com/





